BMW K75/K100 Reqular vs. Low Seat

Regular Seat - Seat Mounting Hardware

No. Description Supplement Qty Part Number

1 Rubber support 9 52531230319
2 CAGE NUT M6 5 7129926512
3 Hinge 1 52531453364
4 Hinge 1 52531455122
5 Rubber Mounting 1 52531451209
6 WAVE WASHER 1 7119904115
7 Hex nut M8-ZNS 1 7119922856
8 Catch 1 52531451212
9 Fillister head with washer M6X16 5 46512311713
10 Bow 1 52531451213
12 Fillister-head screw M6X25 2 7119919532
13 CAGE NUT M6 2 7129926512
14 Pin 1 52531450691
15 Lock Ring D6,0 4 7129934318
16 Support 1 52531451650
17 WEDGE 1 62111459242

Different L-Jetronic Holder Under The Seat
=

e Low Seat
N s Lo B
.=~ Version.—

Supplement Qty

No. Description Part Number
1 Tool box 1 51161459061
2 Mudguard 1 51161459119
3 Bump stop 2 51161459067
4 SUSPENSION 4 51161459064
5 Bump stop 1 51161459068
6 Pin 1 51161459069
7 Cover 1 51161459062
9 Bracket, control unit 1 61351459782

10 Hose 1000MM ? 16131455350
11 Bracket 2 51252309417
12 Clamp 2 51252308491

Low Seat - Seat Mounting Hardware

1

2322 21

=

11 14 18 18

Note that when switching from a low seat to a regular seat that
you'll also want to get some side (a.k.a. battery covers. There
are two styles of them. One for the K75, K75C and K75S and
another style that fits the K75RT and all k100 models.

No. Description Supplement Qty Part Number
1 SLIDING DUAL SEAT SCHWARZ 800MM 1 52532308373
1 LOW SLIDING DUAL SEAT 760MM GRAU 1 52532323133
1 LOW SLIDING DUAL SEAT 760MM SCHWARZ 1 52532324464
2 SEAT COVER VINYL GRAU 1 52532323134
2 SEAT COVER VINYL SCHWARZ 1 52532324465
3 MOD KIT FOR SLIDING SEAT 760MM 1 52539062058
4 Washer 5,3 ZNS 4 7119931029
5 Rubber support ? 52531230319
5 Bump stop H=10 1 52531236128
6 Locking hook 2 52532308127
7 Fillister head screw M5X12 4 7119907627
8 Washer 5,3 ZNS 8 7119931029
9 Hex nut M5 4 7119922038

10 Lock 1 51252308117
11 Catch 1 51252308118
12 Spring 2 51252308112
13 RETAINER SPRING 1 51252308121
14 PROTECTIVE HOSE 2 51252308126
15 CLAMPING LEFT 1 51252308123
16 CLAMPING RIGHT 1 51252308124
17 Fillister-head screw M5X10 4 12132322416
17 Fillister-head screw M5X10-8.8-ZNNIV 4 7119904303
18 Housing 1 51252308125
19 SPOKE 1 51252308122
20 SELF-LOCKING HEX NUT M4 1 7129922452
24 Fillister head with washer M6X16-Z21 2 7119920067
25 Catch bracket 1 52532308366
26 CAGE NUT M6 2 7129926512
27 Bracket 2 51252309417
Low Seat Rubber Tank Surround

No. Description Supplement Qty Part Number From Up To
1 Covering fuel tank 1 16112308660

only in conjunction with

- Mounting plate 2 16112308481
2 Bracket 2 16112308195 Sep-88
2 Mounting plate 2 16112308481 Sep-88
3 SUPPORTING PLATE 1 16112308173
4 Washer 6,4 1 7119936425
5 Fillister-head screw M6X10 1 7119919792
6 CAGE NUT M6 1 7129926512
7 Fixing clamp 2 16112308663
9 Cable strap L=200MM/B=3,6MM 2 61131367599




